
NOTE:

4 M5 BOLTS1.
4 M5 NUTS2.
4 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.
RECTANGULAR LOWER BRACE TUBE6.
UPPER BRACE TRAY7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

42
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

NOTE:

THIS STEP WILL NEED TO BE DONE TWICE1.
2 M8 SCREWS2.
2 WASHERS3.
2 M8 NUTS4.
5MM HEX KEY5.
13MM END OF WRENCH6.
ADDITIONAL HOLES ARE THERE TO ADJUST THE HEIGHT OF THE TABLE7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

41
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

TD1 Trainer Desk 
Mesa para aparato de entrenamiento TD1
Plateau du Trainer TD1 | Banco da allenamento TD1
TD1 Trainersdesk | TD1 Trainer Desk
Assembly Instructions | Instrucciones de montaje | Instructions d’assemblage | Istruzioni di montaggio | Montage-instructies | Montageanleitung

Assemble base to top support using, (2) M8 bolts, (2) M8 washers and (2) M8 nuts. 
Repeat for other base leg with remaining M8 bolts, washers and nuts.

Monte la base en el soporte superior utilizando (2) pernos M8, (2) arandelas M8  
y (2) tuercas M8. Repita la operación en la otra pata de la base con los pernos,  
las arandelas y las tuercas M8 restantes.

Assemblez la base au support supérieur à l’aide de (2) boulons M8, de (2) rondelles M8 
et de (2) écrous M8. Répétez l’opération pour l’autre pied de la base avec les boulons, 
rondelles et écrous M8 restants.

Assemblare la base al supporto superiore usando (2) bulloni M8, (2) rondelle M8 e (2) dadi 
M8. Ripetere l’operazione per l’altra base con i bulloni, le rondelle e i dadi M8 rimanenti.

Monteer de voet op de bovenste steun met behulp van (2) M8-bouten, (2) M8-sluitringen 
en (2) M8-moeren. Monteer ook de andere voet met de resterende M8-bouten, -sluitringen 
en -moeren.

Montieren Sie mithilfe von (2) M8 Bolzen, (2) M8 Unterlegscheiben und (2) M8 Muttern 
die Bodenstange an der oberen Stange. Wiederholen Sie diesen Schritt für die andere 
Bodenstange; verwenden Sie dabei die übrigen M8 Bolzen, Unterlegscheiben und Muttern.

1

EN

ES

FR

IT

NL

DE

EN

ES

FR

IT

NL

DE

2

Mount larger brace to top support with the open channel facing up. This channel will hold 
cables once assembled. You’ll need (2) M5 bolts, (2) M5 nuts and (2) M5 washers per side. 
Mount lower brace to bottom support using (2) M5 bolts, (2) M5 nuts and (2) M5 washers 
per side. 

Monte el tirante mayor en el soporte superior con el canal abierto hacia arriba. Este canal 
permitirá guardar los cables una vez montado. Necesitará (2) pernos M5, (2) tuercas M5 
y (2) arandelas M5 por cada lado. Monte el tirante menor en el soporte inferior utilizando 
(2) pernos M5, (2) tuercas M5 y (2) arandelas M5 por cada lado. 

Montez le renfort le plus large sur le support supérieur, avec la rainure orientée vers le haut. 
Cette rainure permettra de contenir les câbles une fois assemblés. Vous aurez besoin de (2) 
boulons M5, de (2) écrous M5 et de (2) rondelles M5 par côté. Montez le renfort inférieur sur 
le support inférieur en utilisant (2) boulons M5, (2) écrous M5 et (2) rondelles M5 par côté. 

Montare la barra più larga sul supporto superiore con il canale aperto rivolto verso 
l’alto Il canale ospiterà i cavi una volta montato. Sono necessari (2) bulloni M5, (2) dadi 
M5 e (2) rondelle M5 per lato. Montare la barra inferiore sul supporto inferiore usando 
(2) bulloni M5, (2) dadi M5 e (2) rondelle M5 per lato. 

Monteer de bredere lat op de bovenste steun met de sleuf naar boven gericht. Door deze sleuf 
lopen de kabels wanneer de desk is gemonteerd. Hiervoor hebt u aan elke kant (2) M5-bouten, 
(2) M5-moeren en (2) M5-sluitringen nodig. Monteer de onderste lat op de onderste steun met 
behulp van (2) M5-bouten, (2) M5-moeren en (2) M5-sluitringen aan elke kant. 

Befestigen Sie die größere Strebe mit der Nut nach oben am oberen Stützgerüst. Diese Nut 
nimmt nach dem Zusammenbau die Kabel auf. Sie brauchen (2) M5 Bolzen, (2) M5 Muttern 
und (2) M5 Unterlegscheiben pro Seite. Befestigen Sie mithilfe von (2) M5 Bolzen, (2) M5 
Muttern und (2) M5 Unterlegscheiben pro Seite die untere Strebe an dem Bodengerüst. 

NOTE:

THIS STEP WILL NEED TO BE DONE TWICE1.
2 M8 SCREWS2.
2 WASHERS3.
2 M8 NUTS4.
5MM HEX KEY5.
13MM END OF WRENCH6.
ADDITIONAL HOLES ARE THERE TO ADJUST THE HEIGHT OF THE TABLE7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

41
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

NOTE:

4 M5 BOLTS1.
4 M5 NUTS2.
4 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.
RECTANGULAR LOWER BRACE TUBE6.
UPPER BRACE TRAY7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

42
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

Included Items: 
Accesorios incluidos: 
Éléments inclus: 
Elementi inclusi:
Meegeleverde onderdelen:
Im Lieferumfang enthalten:

M8 x2
Washers x4
M8 Nuts x4
5mm hex key
13mm End of wrench
M5 Bolt x4
M5 Screws x8
M5 Nuts x16
Small Washers x16
Stick-on cable guides x3
Hardware Spares

M8 x2
Arandelas x4
Tuercas M8 x4
Llave hexagonal de 5 mm
Llave fija de 13 mm
Perno M5 x4
Tornillos M5 x8
Tuercas M5 x16
Arandelas pequeñas x16
Guías de cable adhesivas x3
Repuestos de tornillería

M8 x2
Rondelles x4
Écrous M8 x4
Clé hexagonale 5 mm
Clé plate simple 13 mm
Boulon M5 x4
Vis M5 x8
Écrous M5 x16
Petites rondelles x16
Guides de câble autocollants x3
Visserie de rechange

M8 x2
Rondelle x4
Dadi M8 x4
chiave esagonale da 5 mm
Estremità della chiave 13 mmm
Bullone M5 x4
Viti M5 x8
Dadi M5 x16
Rondelle piccole x16
Guidacavi adesive x3
Ricambi elementi di fissaggio

M8 x2
Sluitringen x4
M8-moeren x4
Inbussleutel 5 mm
Steeksleutel 13 mm
M5-bouten x4
M5-schroeven x8
M5-moeren x16
Kleine sluitringen x16
Klevende kabelgeleiders x3
Reserveonderdelen bevestigingsmateriaal

M8 x2
Unterlegscheiben x4
M8 Muttern x4
5mm Sechskantschlüssel
13mm Schraubenschlüssel
M5 Bolzen x4
M5 Schrauben x8
M5 Muttern x16
Kleine Unterlegscheiben x16
Haftkabelführungen x3
Eisenwarenersatzteile

Spare Parts:
Piezas de repuesto:
Pièces de rechange :
Parti di ricambio:
Reserveonderdelen:
Ersatzteile:

M5 Bolt x1
M5 Screw x1 
M5 Nut x2
M5 Washer x2
M8 Bolt x1
M8 nut x1
M8 washer x1

Perno M5 x1
Tornillo M5 x1 
Tuerca M5 x2
Arandela M5 x2
Perno M8 x1
Tuerca M8 x1
Arandela M8 x1

Boulon M5 x1
Vis M5 x1 
Écrou M5 x2
Rondelle M5 x2
Boulon M8 x1
Écrou M8 x1
Rondelle M8 x1

Bullone M5 x1
Vite M5 x1 
Dado M5 x2
Rondella M5 x2
Bullone M8 x1
Dado M8 x1
Rondella M8 x1

M5-bouten x1
M5-schroeven x1 
M5-moeren x2
M5-sluitringen x2
M8-bouten x1
M8-moeren x1
M8-sluitringen x1

M5 Bolzen x1
M5 Schraube x1 
M5 Mutter x2
M5 Unterlegscheibe x2
M8 Bolzen x1
M8 Mutter x1
M8 Unterlegscheibe x1

29455 TD1.indd   1 8/23/2019   9:26:04 AM



Notes:
•	 Wipe down desk after each use to prevent moisture damage.
•	 Remove all items from table top before moving desk.
•	 Not recommended for use for objects exceeding 35 lb.
•	 1-year warranty on electronics from date of purchase.
•	 Lifetime Warranty against defects in material and workmanship.
•	 For full warranty details, visit saris.com

Notas:
•	 Limpie la mesa después de cada uso para evitar daños por humedad.
•	 Retire todos los elementos de la mesa antes de moverla.
•	 No se recomienda utilizarla con objetos que pesen más de 15 kg.
•	 Un año de garantía en electrónica a partir de la fecha de compra.
•	 Garantía de por vida frente a defectos de material y de mano de obra.
•	 Para conocer los detalles completos de la garantía, visite saris.com

Remarques :
•	 Essuyez le bureau après chaque utilisation pour éviter les dommages dus 

à l’humidité.
•	 Enlevez tous les objets du dessus du plateau avant de déplacer l’ensemble.
•	 Non recommandé pour des objets de plus de 35 lb.
•	 Garantie d’un an sur les composants électroniques à compter de la date d’achat.
•	 Garantie à vie contre les défauts de matériaux et de fabrication.
•	 Pour plus de détails sur la garantie, consultez saris.com

Note:
•	 Pulire il tavolo dopo l’uso per prevenire danni causati dall’umidità.
•	 Togliere tutti gli oggetti dal ripiano del tavolo prima di spostare il banco.
•	 Non adatto a essere utilizzato con oggetti di peso superiore a 35 libre.
•	 Garanzia di 1 anno sui componenti elettronici dalla data di acquisto.
•	 Garanzia a vita contro difetti di produzione e manodopera.
•	 Per i dettagli completi della garanzia, visitare saris.com

Opmerkingen:
•	 Veeg de desk schoon na elk gebruik om schade door vocht te voorkomen.
•	 Verwijder alle voorwerpen van het tafelblad voordat u de desk verplaatst.
•	 Niet aanbevolen voor gebruik voor voorwerpen van meer dan 16 kg.
•	 1 jaar garantie op de elektronica vanaf de datum van aankoop.
•	 Levenslange garantie op materiaal- en fabricagefouten.
•	 Ga voor volledige garantie-informatie naar saris.com

Hinweise:
•	 Wischen Sie das Pult nach jedem Gebrauch einmal ab, um Feuchtigkeitsschäden 

zu vermeiden.
•	 Nehmen Sie alle Gegenstände vom Pult, bevor Sie es bewegen.
•	 Die Verwendung von Gegenständen mit einem Gewicht von mehr als 15 kg wird 

nicht empfohlen.
•	 1 Jahr Garantie auf Elektronik ab Kaufdatum.
•	 Lebenslange Garantie auf Material- und Verarbeitungsfehler.
•	 Ausführliche Einzelheiten zu dieser Garantie finden Sie unter saris.com

Saris 5253 Verona Road Madison WI 53711 www.saris.com
800.783.7257  |  custsrv@saris.com 

29455 03/19

NOTE:

4 M5 BOLTS1.
4 M5 NUTS2.
4 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.
RECTANGULAR LOWER BRACE TUBE6.
UPPER BRACE TRAY7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

43
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

NOTE:

8 M5 FLAT HEAD SCREWS1.
8 M5 NUTS2.
8 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

44
1:4

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

3 4

Repeat Step 2 on opposite side

Repita el paso 2 en el lado opuesto

Reprenez l’étape 2 pour le côté opposé

Ripetere la Fase 2 sul lato opposto

Herhaal stap 2 aan de andere kant

Wiederholen Sie Schritt 2 auf der gegenüberliegenden Seite

Mount table top to base using (8) M5 screws, (8) M5 nuts, and (8) M5 washers, (4) per side. 
Once assembled add stick-on cable guides to the location(s) of your choice.

Monte la parte superior de la mesa en la base utilizando (8) tornillos M5, (8) tuercas 
M5 y (8) arandelas M5, (4) por cada lado. Una vez montada coloque las guías de cable 
adhesivas en las ubicaciones que desee.

Montez le plateau supérieur sur la base en utilisant (8) vis M5, (8) écrous M5 et 
(8) rondelles M5, soit (4) de chaque côté. Une fois assemblés, ajoutez les guides de 
câble autocollants aux emplacements de votre choix.

Montare il ripiano sulla base inferiore usando (8) bulloni M5, (8) dadi M5 e (8) rondelle M5 
per lato. Terminato il montaggio, aggiungere i guidacavi adesivi nel punto che si preferisce.

Monteer het tafelblad op de voet met behulp van (8) M5-schroeven, (8) M5-moeren en 
(8) M5-sluitringen, (4) per kant. Voeg na de montage de klevende kabelgeleiders toe op 
de plaats(en) van uw keuze.

Befestigen Sie die Tischplatte mithilfe von (8) M5 Bolzen, (8) M5 Muttern und 
(8) M5 Unterlegscheiben (jeweils (4) pro Seite) an dem Ständer. Bringen Sie nach 
dem Zusammenbau die Haftkabelführungen an den gewünschten Stellen an.

NOTE:

4 M5 BOLTS1.
4 M5 NUTS2.
4 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.
RECTANGULAR LOWER BRACE TUBE6.
UPPER BRACE TRAY7.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

43
1:3

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

NOTE:

8 M5 FLAT HEAD SCREWS1.
8 M5 NUTS2.
8 SMALL WASHERS3.
3MM HEX KEY (NOT INCLUDED)4.
8MM END OF WRENCH5.

D

C

B

AA

B

C

D

12345678

8 7 6 5 4 3 2 1

REVISIONS
REV. DESCRIPTION DATEAPP.

E

F

E

F

.XXX" = .005
.XX" = .020
.X" = .060
X" = .250

IMPERIAL:

UNLESS  OTHERWISE  SPECIFIED
DIMENSIONS  ARE  IN  IMPERIAL UNITS

TOLERANCES  ARE:
THE INFORMATION CONTAINED IN THIS DRAWING IS THE  SOLE CONFIDENTIAL PROPERTY OF 

SARIS CYCLING GROUP ANY REPRODUCTION IN PART OR WHOLE WITHOUT THE WRITTEN  
PERMISSION  OF  SARIS CYCLING GROUP IS  PROHIBITED.

CAD GENERATED DRAWING,
DO  NOT  MANUALLY  UPDATE

DIMENSIONING PER ASME Y14.5M 1994

DATE:VENDOR REPRESENTATIVE: 5253 VERONA ROAD
MADISON WI. 53711

1-800-783-7257
WWW.SARIS.COM

ANGLES 1
IS IMAGES

TITLE:

44
1:4

DO  NOT  SCALE  DRAWING

PURCHASING REP

MFG ENG

RESP ENG

CHECKED

DRAWN
APPROVALS DATE

REV.

OFSHEET

D DWG.  NO.

CAD   FILE:   

SIZESCALE 
CU./IN.

PART WEIGHT:

PART VOLUME:

MATERIAL:

FINISH:

LBS.

1 INITIAL RELEASE XXX xx/x/xx

1

EN

ES

FR

IT

NL

DE

EN

ES

FR

IT

NL

DE

29455 TD1.indd   2 8/23/2019   9:26:05 AM


